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Studies on Raw Silk Test and Classification

Comparative Studies on Winding Test and Classification between

Korean and Japanese Method

Seoul Silk Conditioning House

Summary

This report was prepared to compare and analyze
the testing method and classification of winding test
in Korea to that in Japan, and the obtained results,
which had been carried out, in Korea, from Sep. to
Nov. in 1968 and in Japan through June in 1968,
was as followings.

1. In Korean raw silk, (21 D.) the average number
of breaks on winding test showed 5.91 by Korean
Method but showed 8.6 by Japanese method and the
latter increased to 2.7.

On the other hand in Japanese raw silk, it showed
3.6 by Korean method but 4.7 by Japanese method
and the latter increased to 1.1. (See Table 2,3)

2. It was seemed the tendency that the lot distribution
of breaks number in Korean silk was mostly concentrated
to the breaks No. 3,4 and 5(48%) by Korean method
but in case of Japanese method to the breaks number
5,6 and 7(36%), and the tendency that the concentration
depended mostly on the increased number of breaks.

In Japanese raw silk, it was seemed the tendency
that the lot distribution of breaks number was mostly
concentrated to the breaks number 1, 2, and 3 (55%)
by Korean Method but in case of Japanese Method to
the breaks number, 2,3 and 4(509%) and the tendency
that the concentration was as similar as the above.

(See Table 2,3)

3. It was found the tendency that the distribution~
of breaks number during the open winding test was
mostly concentrad to the average number of breaks not
only in Korea but in Japan. The rate o non-breaks,

~p7

however, showed 43% of Japan, to 7¢, of Korea.
(See Table 4)

4. Applying Table 1,2 to the Classificztion of Korea
and Jz;pan, the class distribution by Korean table
showed 68% of class 1(6), 22% of class 2(10) and
9% of class 3(15) in Korean silk, while that by
Japanese table showed 13% of class 1(4), 56% of
class 2(10) and 29% of class 3(18). And then the:
testing result to be class 1 or 2 by Korean table was-
degraded from class 1 to class 2 of 55% and from
class 2 to class 3 of 20% down.

In Japanese silk, however, the class distribution by
Korean table showed 85% of class 1 (4), 10% of
2(10) and 5% of class 3(18) but that by
Japanese table showed 60% of class 1(4), 33% of
class 2(10) and 7% of class 3(18). And then there:

was little difference in the rate of class distribution.

class

5. Through the above investigation, it was seemed
that Japanese classification table was only prepared
for the raw sitkk of Japan, considering thzt the width
of class 1(4) in winding table was greatly tighter
than that of Korea. Because it was generzaily evaluated
that Korean silk in quality especially in the winding
other

test was Dbetter (next to Japan) than any
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Table 1.

The lot distribution by the breaks during winding test (Korea)

(21D)

No. ot ks | o 144 49 4

7 8 9 10 11] 12 19 14] 15] 16 17| 18] 19] 20| 21| 22| Total | average

Present ro U ool o f [
Present | o 3 6141222 o 4 7| 7| 4 2 11 3 2 1 o o o of of of 100 5.01
Revised R A R ' [P BTN I
Revised | 1] of 1 5 611/1312 9] 6 5 o 4 3 437150100 1 8.63
W STERIOI$)E el REAAEAAE A% AF F o
343,42 5389 Zo) 48%2 A gt AP} ek qb AR A A9 Table 2004 2E
Hol A& 5,6 9 739 zlo] 36%E @ EXE R vhol el Az nidAE 4,7 dEHAA (B,6) xr}
o F HERGYF 2,72 FuEE TEN 28 AR L1 -éﬂz Zel et
Zo A7k gl § el F vrent glE ZlolH. Ay ey g4 FERAA Boin HPHoAE
a8z APy e F2 o] 238Fe] 16 371 F As)4 1,2 2 339 o] shA ot (54%) A A
7 Agkez eulde) 2 24 5335 o A wWelAdw 2,3 % 459 FES gRod od Al
o) 62% Amol ) AR £ Tawe 1eFex g2 VAR LAl Het A2 FFERISF QDA 4
H7b Az Aol 5,35 ojulel ol 28% Axe]  BE REF 2 TEel A gdeE A RATE E
23q Ao o A% 2¥my Hsoz $o  Zolth o AT Ve AXARWE Agets] A
vet B A g 9 A B EE g E A d ¢l 19684 6 AAE RolTh.
Table 2 Tkre lot distribution by the breaks during wmctmg test (Japan) (21D)
No.of breaks [0 1 2 3 4 5 6 7] 8l 9}10{11 IRCIRCE 16,17&Tota1,average
{
Present 13 46:52 39 38:20 8114 4! 3' 2 1 1 0 1, 253 3.6
| method (5) (18) (21) (16) (15),(8 (3 (& @, W] W, W (2) (1) | j
ot
. ) !
Revlsed}e*zl\ 3945 24/ 24 15! 81 4. 1] 253 4.7
method !(2) ® (16) (16) (18) 9] 9 6, 3 @ (4) (2) (1) (1) (1) (2) v,
Ae “gmea” BEAZ ()%
Table 3 The comparation of breaks during open winding test between Korea and Japan (21D)
No. of breaksl 0 } 1 2 | 3 ; 4 J 5 } 6 ’ 7 : 8 1 total lot | ave. breaks
Koea | 7 19 27 .16 15| 6] 9] 1] o 100 | 272
109] 62 49 | 17 9] 6! ol o 1] ]
Japan @)@ a| @ @ ' @ ! — 253 1.1
2l 2 AdgAdA vad AAA LA 2 2 njFe] AgAe] 2x AR AR oA} AY
oz QEAAY AZFFEL 4 3,580 veted  givtm 25 @ odd 239 YL ok $uke
AP E 5% F¥Eel 49 BFHol 9 At A4 PeldE L2 HulolaAn Az
o A= 78% Aol 65 =2el AT g ulol oAAAY EAAS o) F 2 Y HFx
Hx 9ol ARH ez AR £z LEAAE gn.

A st 5N =FE AdE 44 A5 Table 4,5l Al sk el Salubal WAl a8 7 Al
T AT el owiﬁﬂ 5~6 3ot A} 22 AP Eol glol
Table 3 & dlujf 2429 AZHF Fzddl 2 o I35} g A o). -
vhebet dde]l o o]l o HFAGA (2,7 1,13)E ALdoz 99 EANE 1.2.3) Ay AAL
THeR TEH ok (84%, 87%) FAE TE o] 2§ ARG 7 AFE £2F val Table 64
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Table 4 The annual winding test results of Korean Silk.

\.breaks

§

| i | l | | ! Range
year \\\\\ non| 6 |10 115 120 |25|30|35]40 4550|5560 65100 110 _
’ ] { ' [ - | ! max ‘mean min
i Jot | ' f | { | ;
1969 | 292 20 59 102 63 20 11% 3 1 1 2 | 8 15 3
1961, 499, 1 83 147 118 0. 33 15 41 5, 2 1 2 1 1 1107 12 0
1952 | 648 5| 107 213 176 82 31, 22 & R 166 12 0O
1953 | 674 6| 292,230 &6 33; 20 4 2 1 3% 8 0
jes4 | 866 9 418265120 19 9 3 | 3 bos6 7 0
1955 g6 18 576208 74 & 1 | 1 | 3% 6 0
! | { [
1966 | 1,350 32 90733 72 3 b 19 5.3 o
1967 | 1,739, 391,182 417 & 9 5 ; 19 5.2 0
1968 © 1,915, 331,064 638 159 17 4 L 20 6.C 0
1069 | 1,031 57 716 211 37 9 1 L 25 0
O 1969We AeAA LY
Table 5 The annual winding test results of Japanese silk
-iI:i‘\~\-\‘fffEfiu 14d ; 21d f 42d
year\ i \\»rbieikf\‘ max mean min | max mean min : max mean min max mean min
1963 3% 3.5 0 4 33 0 4 06 0 4 2.7 0
1964 20 32 0| 38 33 0 6 0.6 0 38 24 0
1965 6 29 0 . 27 37 0 9 09 0 27 2.5 0
1966 17 31 0 . 212 36 O 5 0.8 0| 212 25 0
1967 11 2.8 0 24 31 0 6 1.0 0 24 2.3 0
1968 1~6 | 8 25 0 118 6.3 0 707 0 118 3.2 0
7 ~12 6 4.5 0 27 4.2 0 8 1.3 0 27 3.3 0
1569 4.6 : 3.9 : 1.1 3.2
Q2 AAAAL A BEAel A % 1968, TUAE AAW =g | -

Table 6 The winding test classification distribution by testing method
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